

MATERIAL REACTION TO FIRE CLASSIFICATION REPORT

prepared in compliance with amended 5 of the French Home Office Regulation
dated November 21st, 2002 (Official Gazette dated December 31, 2002)

Valid five years from issue date

REPORT N° 14-04195 L

And appendices of 7 pages

MATERIAL presented by : ARTIMO textiles by
de Meeten 53
4706 NK Roosendaal
the Netherlands

TRADE NAME : ZORRO

BRIEF DESCRIPTION : Fabric made from 100% inherent flame retardant fibers.
Nominal surface weight : 250 g/m²
Nominal thickness : 0.4 mm
Colors : various

TEST REPORT : N° 14-04195 dated December 1st, 2014

TESTS : Electrical burner test
Flame persistence test
Dripping test.

CLASSIFICATION : **M 1**

CLASSIFICATION DURATION (appendix 22): unlimited unless otherwise specified

given the criteria resulting from the tests described in the enclosed test report.

The classification indicated does not mean that materials marketed comply with the test samples and must not be considered as a qualification certificate as defined by French law dated June 3, 1994.

N.B.: Only integral copies of this document may be made by photocopying the classification report and/or the classification report and enclosed test report.

Issued in Lyon, France, on December 1st, 2014

Director or empowered person

Bruno CHEVET

PO 



ACCREDITATION
N° 1-0101*
PORTÉE
COMMUNIQUÉE
SUR DEMANDE